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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 680500 B&S 500 SERIES B&S 500 SERIES

2 8 916110 SKIVE WASHER

3 3 419918 STALBOLT 8X60 STEEL BOLT 8X60

4 2 420395 PINOLSKRUE 8X8 TAILSTOCK SCREW 8X8 MED
KOP

5 1 417973 MOTORREMSKIVE BELT PULLEY

6 11 417974 FLANGEM@TRIK M8 COLLAR NUT M8

7 1 420222 CHASSIS GUL CHASSIS

8 5 417971 SATBOLT M8X40 SET BOLT M8X40

9 1 417976 BAJILE RING

10 1 90308725 RIBREM PJ414-5 RIB BELT PJ414-5

11 8 417977 BOLT M6X16 TAPTITE M6X16

12 1 423623 UNDERSKARM FRONT COVER

13 1 417979 REMSTYR BELT GUIDE

14 2 417980 SATBOLT M6X16 SET BOLT M6X16

15 13 419883 STALM@TRIK M6 STEEL NUT M6

16 16 417981 KNIV BLADE

17 2 421240 MJTRIK M8 NUT 8

18 32 417982 STALBOLT 8.8 M8X16 STEEL BOLT M8X16

19 2 417983 KNIVRGR KNIFE TUBE

20 2 417984 SPLITBOLT M8X40 COTTER BOLT M8X40

21 4 417985 SPLIT 2,5MM COTTER BOLT 2,5MM

22 1 424127 GEARKASSE KOMPLET GEAR BOX

22.01 2 424128 PAKDASE OIL SEAL

22.02 1 424129 BOLT 8X10 BOLT 8X10

22.03 1 424130 GEAR HALVPART HGZJRE GEAR COVER

22.04 2 419844 LEJE 6004 BEARING 6004

22.05 2 424036 SKIVE WASHER

22.06 1 424131 AKSEL SHAFT

22.07 1 424132 LEJE 30203 BEARING 30203

22.08 7 421238 SKRUE M6X22 SCREW 6X22

22.09 1 424133 GEAR HALVPART VENSTRE GEAR COVER

22.10 2 424134 BOLT 6X30 BOLT 6X30

22.11 1 424135 SNEKKE WORM

22.12 1 424136 SNEKKEAKSEL WORM SHAFT

22.13 1 424163 REMSKIVE PULLEY

22.14 1 424138 NOT KEY

22.15 1 424139 PIN 5X40 PIN 5X40

22.16 1 424140 LEJE 6203 BEARING 6203

23 2 417987 SKIVE M8 WASHER M8

24 1 417988 STRAMMERULLE HO3 TENSION ROLL HO3

25 1 424164 REMSTRAMMERARM T-ARM

26 1 406774 BJS BUSHING

27 1 417991 FJEDER SPRING

28 1 417992 STALBOLT 8.8 M8X35 STEEL BOLT M8X35

29 2 90100660 STALM@TRIK 8.8 M5 FZ STEEL NUT M5 FZ

30 2 90122401 UNBRAKOBOLT M5X12 ALLEN BOLT M5X12

31 1 425192 KNIVSKARM GUL KNIFE GUARD

32 2 417994 STALBOLT 8.8 M8X250 STEEL BOLT M8X250

33 2 424141 KONSOL CONNECT BASE




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

34 2 417995 FLANGEM@TRIK M8X20 COLLAR NUT M8X20

35 1 406771 AFSTANDSB@S SPACER GLAND

36 1 417996 MJTRIK M8 COLLAR NUT M8

37 1 419917 STALBOLT 8X25 STEEL BOLT 8X25

38 2 90304161 HJULKAPSEL @130 HJUL WHEEL CAP

39 2 417999 STOTTEHJUL WHEEL

40 1 90240062 HJULB@JLE/JORDSPYD WHEEL CLAMP

41 2 418000 SPLITBOLT M8X25 COTTER BOLT M8X25

42 2 418001 HJULB@S WHEEL GLAND

43 1 424144 UNDERSTYRR@ZR VENSTRE HANDLEBAR L

44 1 424145 UNDERSTYRRZR HZJRE HANDLEBAR R

45 2 916151 PROP PLUG

46 1 424059 KOBLINGSKABEL CLUTCH CABLE

47 1 424171 OVERSTYR HANDLEBAR

48 1 424146 BOLT 6X60 BOLT 6X60

49 1 90240060 GASKABEL KPL. THROTTLE CABLE

50 2 424058 SKRUE 6X40 SCREW

51 2 916124 KOBLINGSGREB MED CLUTCH HANDLE COMPLETE
HOLDER

52 2 916143 GREB HANDLE

53 2 90240023 KNIVSAT HOBBY BLADE

54 1 424149 GASKABEL CABLE

55 4 420233 STZBEJERNSKLODS HOLDER

56 4 420234 KLODS FOR HANDTAG BLOCK

57 10 418015 SKIVE M8 WASHER M8

58 2 916120 PLASTHANDHJUL M8 KNOB M8

59 2 418017 STALBOLT 8.8 M8X100 STEEL BOLT M8X100

60 1 418018 STALBOLT M8X160 M8X160 STEEL BOLT M8X160

61 1 406767 NOT KEY

62 1 406768 TANDHJUL SPROCKET

63 1 424174 NOT 4.7X4.7X30 KEY

64 3 406769 AFSTANDSB@S SPACER GLAND

65 4 90120050 PLANSKIVE M24X8.4X2 FZ FACE PLATE M24X8.4X2 FZ

66 1 406770 BASE FOR MOTOR BASE

67 1 418041 BASNING BUSHING

68 1 916017 STALBOLT 8.8 M8X65 STEEL BOLT M8X65

69 2 424044 BOLT BOLT

70 1 406781 BASE BASE

71 1 406780 B@S BUSHING

72 1 406779 STRAMMERULLE TENSION ROLL

73 1 418077 ARM LEVER

74 2 418078 STALM@TRIK 8.8 M6 STEEL NUT M6

75 1 916040 SATBOLT 8.8 M6X25 FZ SET BOLT M6X25 FZ

76 1 406775 B@S BUSHING

77 1 406776 FIJEDER SPRING

78 1 406778 TANDHJUL TANDHJUL HOBBY| SPROCKET TANDHJUL
500 STAL/ PLASTIK HOBBY 500 STAL/ PLASTIK

79 1 418076 SKIVE M8X20 WASHER M8X20

80 1 406782 KOBLINGSKABEL BAK CLUTCH CABLE

81 1 420398 RIBREM RIB BELT
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